TABLE OF CONTENTS

Table of CONENTS .......ooieeie e 1
Overall Machine Legend...........cccoveveeiiee i, 2-5
Engine/Pump/Radiator (PE4024HF295) ..........cccovevvevieeiiee 6-7
Transmission/Drive Coupling ASSY .......cocvviieeiieeiieeeieeeciee s, 8
N O LT T -] T 9
FUBT SYSTEM ... e 10
Transmission LINKAQE ........cccvveiiueeiiee e 11
RIGNT WRNEEI ASSY.....oe ettt 12
Left WNEEI ASSY. ...ttt 13
Front Wheel ASSY. .....ccovvveie e 14
SCIEEN SYSTEIM ....iiiiie ittt 15
Oscillator MechaniSm ........ccooviiriiieeeeee e 16
FIHGNt SYStEM ..o e 17
CONVEYOI SUPPOIT ASSY...uvviieeiiiiieeeiiiireessiiieeesssiiree e s snree e e 18
Conveyor Shaft Assy.: Front & Rear .........cccccccvevvveiineiieeciennn, 19
Conveyor Drive Mechanism...........ccccceeveiie e, 20
Power Steering COMPONENTS.........ccocveeiieeiiiee e e s 21
Controls and GAUQES .......eeeveeeieeeiee e e 22
Ol TANK ASSY. 1.ttt et e e e 23
Hopper and Rollover Components...........ccoceevveeveeenieesiveeenne 24-25
Emergency TOW JacK ........cccooiveiiieiieece e 26
GIOOMEE ASSY...etiiieiiiiiiiee ettt e e ettt e st e e e st e e et e e s ssbee e e s annees 27
WIING DIagram .......ooovveiieeiie e 28
Hydraulic Return/Cooler CirCuit...........cccccovevieeiie e 29
Hopper Lift CirCUIt .......oooveeiieece e 30
Hopper Rollover CirCUit ...........cooveiieeie e 31
Digger/Groomer CirCUIL...........ccoovvevveeiie e 32
Conveyor/Oscillator CirCUIt..........ccccovveeiie e, 33
Hydrostatic Drive CirCUIt..........ccccveviveiie e 34
Power Steering CIFCUIL.........coovvviieeiee e 35
Wheel Motor Case Drain CirCUIT.........cccevvveiiienienieeieneesee e 36

i
50HBC231 1 " I:I'IE rrington



OVERALL MACHINE LEGEND

REF NO. PART NO. DESCRIPTION QTY
1 500126 HYDRAULIC TANK ASSEMBLY 1
2 P259305 CYLINDER, 2B X 10S w/CAV 1

005248 PIN: CYL/JACK 2

P294250 VALVE: PILOT CHECK CARTRIDGE 1

P781000 STROKE CONTROL SET 1

003076 STOP, DIGGER CYL, SAFETY 1

P123005 LOCK PIN: 5/16” 1

P259306 SEAL KIT: RKT2-0096 1

500287 FRONT LIFT BRACKET 1

3 P312100 LIGHT: HEAD 1
4 000587W STABILIZER ARM WLD 4
000622M SPACER, STABILIZER 2-9/16 4

P620600 GREASE FITTING: 1/4”-28 TAPER X 35/64 4

) P312700 LIGHT: WORKING 3
6 004971 BATTERY BOX, 5000 1
000730W COVER, BATTERY BOX 1

7 P292700 JUNCTION MANIFOLD 1
8 P312600 LIGHT: STROBE 1
9 P001720 ALARM: BACK-UP, PRECO 45AA 1
10 P259335 CYLINDER: 2B X 425 W/CAV & 1” PIN BOSS 2
P294250 VALVE: PILOT CHECK CARTRIDGE 2

P259316 SEAL KIT: RKT2-0087 1

11" P600350 SEAT: UNI PRO 136 GRAMMER 1
500021 SEAT POST WLD 1

P999000 BOX: OWNERS MANUAL 1

12 005350 PLATFORM, FOOT 1
13 500167 CANOPY 1
14 P298150 SWITCH: MASTER 1
P296950 FACE PLATE: MASTER SWITCH 1

15 005036 SHIELD, RADIATOR COVER 1
16 004988 GUARD, CONV. 1
17 500037 MIRROR ASM 1
500038 CLAMP, MIRROR OFFSET 1

500039 CLAMP. MIRROR FLAT 1

*71.P600352 SEAT SAFETY SWITCH (NOT SHOWN)

Ve

Plée

==

errington

50HBC231



OVERALL MACHINE LEGEND

50HBC231 3 " chﬂﬁ%ﬂtﬂn



OVERALL MACHINE LEGEND

REF NO. SEE PAGE DESCRIPTION

18 24-25 HOPPER AND ROLLOVER COMPONENTS

19 10 FUEL SYSTEM

20 23 OIL TANK

21 9 AIR CLEANER

22 14 WHEEL ASSEMBLY (FRONT)

23 17 FLIGHT SYSTEM

24 15 SCREEN AND DIGGER POINT SYSTEM

25 19 FRONT CONVEYOR SHAFT

26 18 FRONT CONV. SUPPORT ASSY

27 16 OSCILLATOR MECHANISM

28 26 EMERGENCY TOWING

29 12 WHEEL ASSEMBLY (RIGHT)

30 21 POWER STEERING COMPONENTS

31 11 TRANSMISSION LINKAGE

32 22 CONTROLS AND GAUGES

33 24-25 HOPPER SYSTEM

34 20 CONVEYOR DRIVE MECHANISM

35 13 WHEEL ASSEMBLY (LEFT)
Wocherrivaton :



OVERALL MACHINE LEGEND

50HBC231 5 " l:llﬂl'l'l ngton



ENGINE/PUMP/RADIATOR (pe4024)

REF NO. PART NO. DESCRIPTION QTY
1 P556560 TRANSMISSION (SEE PAGE 8) 1
2 005262 BRKT, TRANS CONTROL CABLE 1
3 P370450 ENGINE, PE4024HF295 1
4 500045 BRKT, ENG MT RIGHT 1
5 P555120 GEAR PUMP (SEE PAGE 8) 1
6 P371622 FILTER: ENG FUEL PE4024 1
7 P371570 FILTER, ENGINE OIL PE4024 1
8 003656 TAB: TRANS CTRL EXT 1
9 500046 BRKT, ENG MT LEFT 1

10 500321 TAILSPOUT 1
11 P133072 MT, ISOLATOR CB -1121-2 4
* P370453 OVERFLOW BOTTLE (NOT SHOWN) 1
* P115852 CABLE ASM, PUSH -PULL 52” X 2” (NOT SHOWN) 1
* P126330 BALL JOINT: 10-32F 5/16M (NOT SHOWN) 2

’ Che rrington 6 50HBC231



ENGINE/PUMP/RADIATOR (pe4024)

50HBC231 7 " ﬂhﬂﬁﬁ%ﬂlﬂﬂ



ENGINE SERVICE

A OWOWDNOPR

oo ~N o On

FRONT ENGINE VIEW
QTY PART # DESCRIPTION

1 P370466 FUEL PRIMING PUMP
N/A ENGINE OIL FILL CAP

1 P370452 ALTERNATOR

1 P066202 SERPENTINE BELT WITH A/C

1 P063020 * SERPENTINE BELT WITHOUT A/C*

1 P117120 AIR COND COMPRESSOR

1 P371622 FUEL FILTER

1 P370461 ENGINE OIL DIPSTICK

1 P370445 RADIATOR / INTERCOOLER

" Ehe%%mnn



Ikola_J
Rectangle

Ikola_J
Rectangle

Ikola_J
Text Box
P370466

Ikola_J
Text Box
P370461

Ikola_J
Text Box
1


ENGINE SERVICE

TEM  QTY PART # DESCRIPTION
8 1 P370448 RADIATOR FILL CAP
9 1 P371570 ENGINE OIL FILTER
10 1 P370351 STARTER MOTOR
11 1 P370453 OVER FLOW BOTTLE

4

,,
\/
n e

©,

6

=

::_Z_ 15

ITEM QTY. PART#

1 1 PO01650 AIR CLNR: ENG 2.5#7VLR-E2-ST
2 1 P297160 GAUGE: IND A/C DON #RAX002351
3 1 P371366 FILTER: AIR ELE PRIME 3-E1 ENG
4 1 P371376 FILTER: AIR ELE SAFETY 3-E2 ENG

Pl
54DBG351 SP-9 " Bhﬂl‘l‘iﬂmﬂﬂ


Ikola_J
Rectangle

Ikola_J
Text Box
P370448

Ikola_J
Text Box
1


TRANSMISSION/DRIVE COUPLING ASSEMBLY

REF NO. PART NO. DESCRIPTION QTY
1 P100605 BOLT: 3/8-16 NC X 1-1/4” 2
2 P851106 WASHER: LOCK 3/8” 2
3 P555120 PUMP: LS GEAR 26307-RAD 1
4% P556560 PUMP: TRAN M46 W/NS & FILTER PLATE 1
5 P100605 BOLT: HEX, 3/8”"NC X 1 1/4”GR5 ZN 18
6 P851106 WASHER: LOCK 3/8” 18
7 P100807 BOLT: 1/2 NC X 1 3/4” 2
8 P850108 WASHER: LOCK 1/2” 2

10 P3700075 HAYES DRIVE CPLG . 1
11 P155450 NUT: 3/8” TOP LOCK 2
12 003656 TAB, TRANS. CONTROL EXT. 1
13 P100603 BOLT: 3/8-16 NC X 3/4” 2
14 P851106 WASHER: LOCK, 3/8” 2
15 P115852 CABLE: PUSH-PULL 52” 1
16 005262 BRKT, M46 CABLE 1

*71.P298161 NEUTRAL SAFETY SWITCH M46 (NOT SHOWN)

-’

i _

x:\ - IS

T, Y
[ SNON '~ L
| 1‘\ | & 15
L R " - L
il A P R

: (] )

o e e ! {-\'

' e
’ Ch rrington 8 50HBC231



AIR CLEANER

TEM NO. PART NUMBER DESCRIPTION QY.
1 P1288460 CLAMP: HOSE, 2-1/2" ID T-BOLT 3
2 P227150 GAUGE: IND ASC ]
3 POOT650 AIR CLNR: ENG 2.5#7VILR-E2-5T ]
- PIT1364 FILTER: AIR ELE PRIME 3-E1 ENG |
5 P3T137& FILTER: AIR ELE SAFETY 3-E2 ENG ]
& P26%205 HOSE: A/C REDUCER 2.5" X 2.2%" ]
7 P24%00& HOSE: A/C ELBOW 2.5" ID ]
& P128855 CLAMP: HOSE, 2-1/4" IDT-BOLT ]
g 500053 TUBE, A/C INTAKE PE4024 ]

W cherrin
50HBC231 9 I:I'IE rrington



FUEL SYSTEM

REF NO. PART NO. DESCRIPTION QTY
1 500147 TANK , FUEL, ASSY (18 GAL) 1
2 R99000703 HOSE: FUEL LINE, 5/16” ID 2
(SPECIFY LENGTH DESIRED)
3* 002096 SENDER ASM, FUEL LEVEL UPDATED P/N: 71.500533 1
4 P371622 FILTER: FUEL / WATER JD HF4020 1
5 P267320 FITTING: 6MP 4FP REDUCER 1
6 P267140 FITTING: 4MP 5FP BRASS 2
7 P128702 ADAPTER CLAMP, HOSE SIZE 02 4
8 71.P610000 FUEL CAP
* NOT SHOWN 71.P371650 INLINE FUEL FILTER

' “‘u;;ﬂ"b-: -
’ I:hﬂ I‘I'll'lﬂllll'l 10 50HBC231


Ikola_J
Line

Ikola_J
Oval

Ikola_J
Text Box
8


TRANSMISSION LINKAGE

REF NO. PART NO. DESCRIPTION QTY
1 P157500 NUT: 5/8-11 TOP-LOCK 1
2 005263 LEVER, TRANSMISSION 1
3 P308100 KNOB, 1/2 X 13 1
4 P115852 CABLE, PUSH-PULL 52” 1
5 005262 BRKT, M46 CABLE 1
6 P158021 NUT, 10-32 1
7 P126330 BALL JOINT, 10-32F X 5/16M 1
8 P158021 NUT, 10-32 1
9 P126330 BALL JOINT, 10-32F X 5/16M 1

10 002145 SPRING, CONTROL LEVER 1
11 P101015 BOLT: HEX, 5/8-11 NC X 3-3/4 G8 1

51““\. -
Q 5%
3 n 2
\ 2 =
..;-ﬂ"'
U 4 5
..:'._‘_"I.
:l | \
\' ff'ﬂ
4 f_ﬁ_
|
o)
: ..:-_.:_.__:;n:‘:' | I
::::I o - i .-'/l"" LI
*R“\QH a9
b i i |r“-> o ,a-,: ;— B
H“'\-.‘_. "\-.,\_\_ 4 g S El
e i T
M i J o 10 11
16 @ /
-\:\I-_:_:\? .....

' e
50HBC231 11 ’ I:hﬂ I'I'll'lﬂtﬂl'l



RIGHT WHEEL ASSY

REF NO. PART NO. DESCRIPTION oTY
1 P355410 MOTOR: WHL, POCLAIN MS05-1-13 1
2 WHEEL NUT , M14 10
3 500094 RIM: MS05-20 X W11 1
4 P763800 TIRE: 38 X 14.00 1
500127 ASSY: WHEEL,MS05 RH 1
(INCLUDES 3 &4)
5 P101008 BOLT: HEX, 5/8-11 NC X 2 10
6 P851110 WASHER: LOCK 5/8” 10
7 P157500 NUT: HEX, 5/8”-11 TOP-LOCK 10
;. : )
- 5::'- X e
._I l'.‘ "_ K ",
B > *.
I|"l|'| I i
( '|I 5 {
, -
BiIA —’E [ ]
_"..-.'ﬁli | - [ | |
| 4 K
M ﬂE @ | |
i ] |
. d [ -
4'1. | |

’ I:hﬂ rrington 12 50HBC231



LEFT WHEEL ASSY

REENO.  PART NO. DESCRIPTION QTY
1 P355410 MOTOR: WHL, POCLAIN MS05-1-13 1
2 WHEEL NUT , M14 10
3 500094 RIM: MS05-20 X W11 1
4 P763800 TIRE: 38 X 14.00 1

500128 ASSY: WHEEL,MS05 LH 1
(INCLUDES 3 & 4)
5 P101008 BOLT: HEX, 5/8-11 NC X 2 10
6 P851110 WASHER: LOCK 5/8” 10
7 P157500 NUT: HEX, 5/8”-11 TOP-LOCK 10
—|
T L
':““'- %—"’i’j
7 @ (5 G
N, T_/I A N - _ [ i
. ] — | -

A

‘*?.E":ﬁ‘b"é_:
50HBC231 13 " I:hﬂﬂlgil"ll'lﬂtﬂl'l



FRONT WHEEL ASSEMBLY

REE NO. PART NO. DESCRIPTION QTY
1 P355415 MOTOR: WHL/BRK, POCLAIN MS05-1-13 1
2 WHEEL NUT, M14 10
3 500094 RIM: MS05-20 X W11 1
4 P763800 TIRE: 38 X 14.00 - 5000 1
500127 ASSY: WHEEL, MS05 RH
(INCLUDES 3 & 4)
5 P101008 BOLT: HEX, 5/8-11 NC X 2 10
6 P851110 WASHER: LOCK 5/8” 10
7 P157500 NUT: HEX, 5/8”-11 TOP-LOCK 10

®

=T T8 N,

O & ©

’ I:h rrington 14 50HBC231



SCREEN SYSTEM

REF NO. PART NO. DESCRIPTION QTY

1" 000304W DIGGER POINT WELD, STANDARD 2

2 P100609 BOLT: 3/8-16 NC X 2-1/4” 16

3 P114610 PLOW BOLT: 3/8-16 X 2-1/2” 28

4 P851106 WASHER: LOCK 3/8” 44

5 P155450 NUT: 3/8” TOP-LOCK 16

6 P850108 WASHER: FLAT ZINC 1/2” 4

7 P150601 HEX NUT: 3/8” GR.8 PLATED 28
8A 005232 SCREEN WLD, 3/4” WOVEN (STANDARD) 2
8B 005236 SCREENWLD, 1/2” WOVEN (OPTIONAL) 2
9 P100816 BOLT: 1/2-13 NC X 4” 8
10 P851108 WASHER: LOCK 1/2” 12
11 P155850 NUT: 1/2” TOP-LOCK 12
12 P126820 BUSHING: RUBBER 8
13 002051 RISER, REAR SCREEN 2
14 P114806 PLOW BOLT: 1/2” X 1-1/2” 4
15 500163 BRKT: LOWER SCREEN RISER 2
16A 004374 SCREEN FRAME, RIGHT 1
16B 004375 SCREEN FRAME, LEFT 1
17 P850806 WASHER: FLAT SAE GRS 3/8” 20

*OPTIONAL SOLID DIGGER POINT P/N 71.000330W QTY 2 REQD.



OSCILLATOR MECHANISM

REENO.  PART NO. DESCRIPTION QTY
1 002065A SHAFT ASSEMBLY, OSCILLATOR (INCLUDES 2&3) 1
2 002065SA SHAFT ASSY, OSC SUB 1
3 000691M BEARING, OSC, 2” 7
4 000067M KEY, OSCILLATOR COUPLING 1

P272900 COUPLING ASSEMBLY (INCLUDES 5, 6, & 7)

5 P272960 COUPLING HALF: 1-1/2” BORE FLEX 1
6 P272990 CPLG INSERT: 90 DURO SPIDER 1
7 P272930 COUPLING HALF: 1” BORE FLEX 1
8 003457 MOTOR ASSY, OSC (1017) (INCLUDES 9 & 10) 1
9 P356000 BASE BLOCK: C/L 123-1008 1
10 P351100 MTR: C/L #101-1017 1
INCLUDES: P307300 KEY: WOODRUFF 1/4 X 1 NO.15 1

P350900: SEAL KIT FOR MTR: C/L #101-1017

’ I:hﬂ rrington 16 50HBC231



FLIGHT SYSTEM

REF. NO. PART NO. DESCRIPTION QTY
1 P632110 CHAIN: #100 CONV 25 CLT**SEE NOTE BELOW 2
Repair Parts for Ref. No. 1
P630101 CHAIN LINK: #100 OFFSET
P630100 CHAIN LINK: #100 CONNECTOR
2 500295 KIT: FLIGHT MOUNTING 1
Kit Parts:
P100504 BOLT: 5/16”-18 NC X 1” 100
P100511 BOLT: 5/16”-18 NC X 2-3/4” 100
P851105 WASHER: LOCK 5/16” 200
P155350 NUT: TOP-LOCK 5/16” 200
3 500283 FLIGHT BACK UP MT 25
4 500279 FLIGHT BLADE 5000-100 25
5 P761100 SNUGULATOR: 2500BD1X (FRONT) 4
6 P761300 URETHANE ROLLER (REAR) 2
7 M5009-5 WASHER (REAR) 2
8 500325 IDLER SLEEVE (REAR) 2

**REPLACE CHAIN WITH UPDATED P/N 71.P632144

CHAIN REPAIR ITEMS: ' o
71.P632143 #100 K1 ATTACHMENT LINK , I:hnrrlngtnn
71.P632142 MASTER CONNECTING LINK

71.P632141 1/2 LINK ( OFFSET)


Ikola_J
Text Box
500325


CONVEYOR SUPPORT ASSEMBLY

REF NO. PART NO. DESCRIPTION QTY
1 005249 CONVEYOR SUPPORT 1
2 P101016 BOLT: 5/8-11 NC X 4” GRD 8 2
3 P620200 GREASE FITTING: 1/4” STRAIGHT 2
4 000026M SPACER, STABILIZER (2-1/16") 2
5 P851110 WASHER: LOCK 5/8” 2
6 P157500 NUT: 5/8-11 TOP-LOCK 2
7 P155850 NUT: 1/2” TOP-LOCK 6
8 P850108 WASHER: FLAT ZINC 1/2” 4
9 002122 SPRING, FRONT CONVEYOR SUPPORT 2

10 P100807 HEX BOLT: 1/2” X 1-3/4” 4
11 P851108 WASHER: LOCK 1/2” 4
12 P135165 JAW END: 1/27-13 X 6” 2

" Cher

‘\Eﬁﬁbﬁ -
rrington

18

50HBC231



CONVEYOR SHAFT ASSEMBLY: FRONT & REAR

ITEM NO. QTY.

PART NO.

DESCRIPTION

* Ol WO DN B

REF NO.

2

2
1
2
4
1

PART NO.

P015110
P691015
500285
000534M
P108606
500284

BEARING: 1-7/16 2 BOLT FLANGE
SPROCKET: H100B15 X 1.438”B KW/2S
SHAFT: CONV FRONT

KEY: 3/8 X 2-1/8

SET SCREW, 3/8-16 X 3/8

COMPLETE SHAFT ASSEMBLY

J v

F_.—-_-__—i
T N

DESCRIPTION QTY

50HBC231

500280
500169

WLD: SHAFT REAR CONV 5000-100 1
BEARING: 1-7/16” PB SPOT FACED 2

S E

(=5 b )

P It

19 " Cherrington



CONVEYOR DRIVE MECHANISM

REFNO.  PART NO. DESCRIPTION QTY
1 P352450 MOTOR: C/L 158-1571 8.0 CID “T” SERIES 1
P307300 KEY: WOODRUFF 1/4” X 1 NO. 15 1
2 P100808 HEX BOLT: 1/2” X 2” 1
3 P150800 HEX NUT 1/2” PLATED 3
4 P850106 WASHER: FLAT ZINC 3/8” 4
5 P851106 WASHER: LOCK 3/8” 4
6 P100604 BOLT: 3/8-16 NC X 1” 4
7 P108606 SET SCREW: 3/8” NC X 3/8” 1
8 P652101 SPROCKET: D50B13HT 1” BORE 1
9 002175 CHAIN, #50 DOUBLE 1
(INCLUDES:)
P630203 CONNECTING LINK : #50-2 1
10 P108612 SET SCREW: 3/8-16 NC X 3/4” 1
11 P652230 SPROCKET: D50B23HT 1-7/16” BORE 1
12 000534M KEY, CONVEYOR SPROCKET - DRIVEN 1
14 000374W BOLT, REAR SHAFT ADJUSTMENT 2

W/ Chorvin
Cherrington 20 50HBC231



POWER STEERING COMPONENTS

REF NO. PART NO. DESCRIPTION QTY
1 500074 FORK: MS05/HELAC 1
2 P352530 ACTUATOR: HELAC STEERING L30-25 1
3 500070 BRKT: HELAC MOUNT 1
4 P352205 MOTOR: PS, C/L 213-4046-002 1
5 P768510 STEERING COLUMN: C/L 204-1002 1
6 005346 STEERING BOX 1

005349 STEERING BOX COVER 1
P768500 STEERING WHEEL 1
500037 MIRROR MOUNT ASSEMBLY 1
9 500038 CLAMP: MIRROR OFFSET 1
10 500039 CLAMP: MIRROR FLAT 1
11 P313000 MIRROR: SOLAR ECLIPSE LITE TINT UNHEATED 1

BN
Lo
 Ey 8
[ ]_:;‘I s ﬂ\_
W s \“.7.. :(1:0)
(e
. "y |
, 3 ST Y
| oA W N
el e,
/"/‘ ‘ \\ N h ' e I,.fs“\
f‘f a8y . 2
it \\Q - i \\§/ o
\ Y \ .7\"{
Y — ok
1l "

50HBC231 21 ’ I:hﬂ rrington



CONTROLS AND GAUGES

REF NO. PART NO. DESCRIPTION QTY
1 P296825 * CONTROL PKG: CHE-5000EC Danfoss 1
2 P295001 SWITCH: LIGHT 1
3 P294300 VALVE: NEEDLE NVG 1
4 P294200 VALVE: PRI HC-V-BE-08 1
5 P294200 VALVE: PRI HC-V-BE-08 1
6 005149 VALVE BANK ASM, HUSCO 1

*71.P296826 PROGRAMMED DANFOSS DISPLAY ONLY
71.P298140 KEY SWITCH ASSEMBLY

" I:III'I" ngton 22 50HBC231



OIL TANK ASSEMBLY

O,

ITEM NO. QTY. PARTNO.

1 1 500286
2 1 500101
3 4 P100505
4 4 P100604
5 1 P126050
6 1 P265425
7 1 P267568
8 1 P270360
9 2 P276505
10 1 P277195
11 1 P278100
12 1 P278110
13 1 P278112
14 1 P278130
15 1 P278250
16 1 P294010
17 1 P294610
18 1 P297170
19 1 P297220
20 1 P371840
21 1 P371930
22 1 P371935
23 4 P850104
24 4 P851105
25 4 P851106

©,
©
A Qi
©)O, ®

DESCRIPTION

ASSY: SENDER, HYD LEV/TEMP

TANK, HYD RESERVOIR 5000

5/16-18 X 1-1/4” HEX BOLT

BOLT: HEX, 3/8” NC X 1” GR5

FITTING; 8MJ - 8 MP 90 ELBOW
FITTING: 6MB 4MJ 4MJ TEE

FITTING: 6MB 8MP ADAPTER

PLUG: MAGNETIC 1.5 MPT

FITTING: 10MJ 12MB 90 ELBOW
FITTING; 24MB 24MB ADAPTER
FITTING; 24MJ 24MB 90 ELBOW
FITTING; 24MJ 24FJX 24 MJ DROP TEE
FITTING, 24 MJ - 24 F3X 90

FITTING; 16MJ 24FJX SWIVEL REDUCER
STRAINER, HYD 30 GPM

VALVE: DRAIN TANK

BALL VALVE, -24

GAUGE, IND LP C1-20
GAUGE: OIL SIGHT

FILTER: MPT1042CAGS8A10HBT HOUSING ASSY
FILTER HEAD, CHARGE PUMP

FILTER, CHARGE PUMP CARTRIDGE
1/4” FLAT WASHER

WASHER: LOCK 5/16”

3/8” LOCK WASHER

*NOT SHOWN 71.P371841 REPLACEMENT HYDRAULIC FILTER ONLY



1)
2)
3)
4)
5)
6)
7)

71.P371840
71.P371841
71.P371842
71.P110160
71.P297170
71.P371839
71.P371844

HYDRAULIC FILTER HOUSING

Complete filter housing: includes base gasket and 10-micron filter element
Filter element 10-micron

Breather filter element / housing

Mounting screw M4 -.7 X 25 mm socket head cap screw

Filter indicator gauge

Base gasket

Cover with spring




HOPPER AND ROLLOVER COMPONENTS

REE NO. PART NO. DESCRIPTION QTY
1 005278 HOPPER WELDMENT, HD 1
2 500151 BOOM WELDMENT CLEVIS TYPE 1
3 000124W HOOD WELDMENT 1
4 005283 ROLLOVER CHAIN GUARD 1
5 005271 WLD: SPUD PLATE, LEFT (NOT SHOWN) 1
6 005272 WLD: SPUD PLATE, RIGHT 1
7 003032 CRANK, HOPPER 1
8 000267W SPROCKET, HOPPER-DRIVEN 16T 1
9 005095 CHAIN, HOPPER ROLLOVER 2

(INCLUDES ITEM 10)
10 000284P CHAIN LINK, #80 CONNECTOR 4
11 P259330 CYLINDER, 2B X 8S W/CAV 1
P294250 VALVE, PILOT CHECK CARTRIDGE
P259306 SEAL KIT, RKT2-0096

12 000243W BOOM SWIVEL WELDMENT, LH 1
13 000292M BOOM SWIVEL, RH 1
14 000358M STOP, RUBBER 2
15 000268A TURN BUCKLE ASSEMBLY 2
16 00274M COLLAR, RETAINING, HOPPER CRANK 1
17 P104806 CARRIAGE BOLT, 1/2-13 X 1-1/2” 12
18 P122608 3/8” X 2” ROLL PIN 1
19 P852020 WASHER, FENDER 1/2” 2
20 000550W PIN, ROLLOVER CYLINDER 1
21 480087 PIN: 1 X 3 CYLINDER 2
22 P120850 PIN, CLEVIS 1” 1
23 P118010 CLIP, CLEVIS PIN 2
24 P620200 GREASE FITTING: 1/4” STRAIGHT 4
25 000069M KEY, HOPPER SPROCKET 1
26 P108604 SET SCREW, 3/8-16 NC X 1/4” 1
27 P850104 WASHER, FLAT, 1/4” 20
28 P851104 WASHER, LOCK, 1/4” 20
29 P851106 WASHER, LOCK, 3/8” 2
30 P851108 WASHER, LOCK, 1/2” 14
31 P100606 BOLT, HEX, 3/8-16 NC X 1 1/2” 2
32 P155450 NUT, TOP LOCK, 3/8” 2
33 P155850 NUT, TOP LOCK, 1/27 14
34 P155450 NUT, TOP LOCK, 3/8” 2
35 P100403 BOLT, HEX, 1/4-20 NC X 3/4” 20
36 P100812 BOLT HEX 1/2-13 NC X 3~ 2
37 P100805 BOLT, HEX, 1/2-13 X 1-1/4” 2
*NOT SHOWN:

71.P259335 CYLINDER: BOOM LIFT /LOWER 1" PIN BOSS
71.P259316 SEAL KIT
71.P294250 VALVE: LOAD CHECK



HOPPER AND ROLLOVER COMPONENTS

Z
=
o
T
n
T
o
Z
v
3

50HBC231 25 '\ H—_ﬂ~11_=;n~==



EMERGENCY TOW JACK

INSTRUCTIONS: IN CASE OF POWER OR DIGGER CYLINDER FAILURE, USE THE SCREW JACK
(LOCATED IN TUBE BELOW OPERATORS PLATFORM) TO RAISE DIGGER POINTS TO ALLOW FOR
TOWING.

FOLLOW THESE STEPS:

1. REMOVE SCREW HOLDING END CAP ONTO TUBE. AFTER REMOVING CAP, REMOVE THE
SCREW JACK AND JACK HANDLE FROM INSIDE THE TUBE.

2. ATTACH SCREW JACK ONTO PINS ATTACHING DIGGER CYLINDER TO MACHINE.

3. USE THE SUPPLIED JACK HANDLE TO TURN JACK, WHILE PERIODICALLY RELEASING
LINE PRESSURE BY OPERATING ‘DIGGER’ VALVE HANDLE.

4. FOR ADDED SAFETY, INSTALL SAFETY STOP AND STROKE CONTROL SET ON THE DIGGER

CYLINDER.
REF NO. PART NO. DESCRIPTION QTY
1 P259305 CYLINDER, 2B X 10S w/CAV 1
2 003076 STOP, DIGGER CYLINDER, SAFETY 1
3 P123005 LOCK PIN: 5/16” 1
4 005248 PIN: CYL/JACK 2
5 P301400 JACK: SCREW TL174 1

S b

' e |
’ I:hﬂl‘l'll'lﬂl[ll'l 26 50HBC231



GROOMER ASSY

ITEM NO. QTY. PARTNO. DESCRIPTION

1 1 004229  PIPE, SPRING MT, BC

2 1 004862 GROOMER BAR 5000

3 1 004864 BRACKET, LIFT, 5000 GROOMER

4 2 004883 WEAR PAD, 5000 GROOMER

5 1 005337 GROOMER COMB CENTER

6 1 005339 GROOMER COMB BRKT, CENTER
7 2 005340 GROOMER COMB BRACKET, OUTSIDE
8 1 500131 GROOMER COMB RIGHT

9 1 500132 GROOMER COMB LEFT

10 18  P100504 BOLT: HEX, 5/16" NC X 1" GR5

11 2 P100822 1/2-13 X 5-1/2 HEX BOLT

12 2 P103504 SCK HD CAP SC FLAT: 5/16" x 1

13 4 P116308 3/16" X 2" COTTER PIN

14 2 P121200 BENT HITCH PIN 3/4" X 3-1/2"

15 2 P150500 HEX NUT: 5/16" PLATED

16 18  P155350 NUT: HEX, 5/16 TOP-LOCK

17 2 P155850 NUT: HEX, 1/2" TOP-LOCK

18 1 P259160 CYLINDER: 1-1/2B X 45 W/CAV CH
19 2 P605700 SPRING, DIE 5"

20 18  P850105 WASHER: FLAT 5/16" ZP

21 2 P850108 WASHER: 1/2" FLAT ZP sr—e)

22 20 P851105 WASHER: LOCK 5/16" ,'t'.h

71.500089 COMPLETE GROOMER ASSEMBLY
CONTAINS ITEM# 1, 2, 4-12, 15, 16, 19-22 FULLY ASSEMBLED



WIRING DIAGRAM

PART DESCRIPTION QTY
DT06-125A "DEUTSCH CONNECTOR, 12 PIN, ‘A 1
DT06-12SB | DEUTSCH CONNECTIR, 12 PIN, 'B 1
RT3/8 RING TERMINAL, 3/8*, 12-10GA 2 X13-SEAT OPS
DT06-6S-E004
DELPHI WEATHER PACK CONNECTOR, w/SEALS 2 [PIN] WIRE | TERMINAL | -
MOLEX CONNECTOR, LH CAM LOCK, BROWN 1 1] 105 |iee-e-nie2 ™
2| — PLUG
RT10 RING TERMINAL, #10, 16-14GA 6 3 505 | 1062-16-0122 N
DT06-6S-E004 DEUTSCH CONNECTOR, DT06 SERIES 1 4 et |106e-16-tee O
ST
HD10-9-1939-PE | DEUTSCH CONNECTOR, HD10 SERIES w/CAP 1 3 ~ Etﬁz %
46047/F20  |PACKARD FUSE HOLDER, w/20A FUSE (WAYTEK #)| 1 X04-HEAD LT X04-HEAD LT
X07-FUEL LVL X07-FUEL LVL o
H41410081 SEALED HELLA RELAY, 40A 2 ﬁ UNTERMINATED UNTERMINATED RT10 RTI0 Ln
12040977 METRIPACK 280 SERIES CONNECTOR, w/SEALS 1 PEN} “;IDREE }TERM’[NAL PEN} ‘IU[FEE ‘FERM}NAL PIN] WIRE JTERMINAL| |PIN] WIRE [TERMINAL|
46047/F40 PACKARD FUSE HOLDER, w/40A FUSE (VAYTEK #)| 2 I - e [ -
X02-POWER
RT3/8
PIN] WIRE [TERMINAL|
“we | -
- [ae [ - O
1
Ll X12-LT FRNT LT
UNTERMINATED
PIN] WIRE [TERMINAL|
X17-COIL GND — e |-
75601/75610
PIN] WIRE [TERMINAL|
85| w2 | swe3 X0S-REAR LT
UNTERMINATED
X17-12vDC PIN] WIRE [TERMINAL]
75601/ 75610 - se |-
PIN[ WIRE [TERMINAL| X06-HYD LL/TMP
o] we | s UNTERMINATED ———
X17—COIL PULL PIN] WIRE [TERMINAL|
X03-RT FRNT LT 75601/ 75610 “lwma [ -
UNTERMINATED PIN] WIRE [TERMINAL] XI4-PANEL B
PIN] WIRE [TERMINAL| e[ en [ ames DT06-125B
- 502 = | PIN| WIRE | TERMINAL
‘ ‘ X17-FAN POWER X06-HYD LL/TMP X19-AUX POWER T PLIG
75601/75610 UNTERMINATED 12040977 2 | 2 [wee-te-oi22
PIN] WIRE [TERMINAL] PIN] VIRE [TERMINAL] PIN] WIRE [TERMINAL| 3 | 203 [wee-te-0i22
87| etz | aue3 o] e - 4| 204 [oee-te-0ie2
5[ - PLUG
6 - PLUG m
> o 7 | 207 _|wee-te-oiee o~
X08-COOLER FAN o o 8] - PLUG
- 12010973 ° e 9] - PLUG
CIRC. o o
N PIN] WIRE [TERMINAL| 6 o o] - PLUG
# | GA|COLOR | DESCRIPTION 2 o Toese e
101 | 16 [BLACK  |MAIN GROUND B | coan [reredsse D
1011 16 [BLACK  |ECU GROUND
XIS-PANEL A
2| 16 cl CAN DIAGNDSTICS GROUI
1012| 16 [BLACK  [H30/CAN DIAGNOSTICS GROUND Y10-STRT RLY b TT06-125
1013| 14 [BLACK LIGHTS/FAN GROUND RT10 2 PIN| WIRE | TERMINAL
- —— PIN[ WiRE FERINAL o e 1 [z [ e
102 | 12 [RED MAIN POWER SUPPLY Tm ] - ° 2 2 [ wea ez 6wz
3 103 1062-16-0122
1024| 12 |RED FUSED MAIN POVER SUPPLY, 204 X20-FUSE X21-FUSE /—EE[O) FREETRR T
46047/F20 46047/F40 _ 5 105 | 1062-16-0122
1021| 16 |RED ECU POVER X18—COIL GND PIN] WIRE [TERMINAL| [PIN] WIRE [TERMINAL] EE@ Xie? CA'} DIAG 6 | 106 |toee-te-0t2
1022| 16 |RED H30 POWER SUPPLY 75601/75610 T 17 [ - HDI0-9-1959-PE w/CAP X11-LT SWITCH 7| 07 [oee-teoee
- PIN] WIRE [TERMINAL| 2 wen | - 27| - P,iN YUIFEE R RT10 81 1o loeeeoe
103 | 18 |VIOLET  |ALTERNATOR EXCITE = - PIN] WIRE [TERMINAL o - e
85| wiz | 3ws3 X22-FUSE X10-STRT RLY B | 105 e |- w| - PLUG
104 | 16 |WHITE  [START RELAY COIL PULL SIGNAL MEREW X01-GROUND 160aT/FR0 RT10 C [ ws 1| ez [weeteuz
RT3/8 PIN] WIRE [TERMINAL] PIN] WIRE [TERMINAL] D | 107 [i0s0-16-0122 X11-LT SWITCH 12 | wea |iea-1e-o22
105 | 16 [RED H30-SWITCHED ECU POWER 75601/75610 PIN] WIRE [TERMINAL] s | - £ [ 106 |10e0-t6-oze
PIN] WIRE_JTERMINAL] T = 1lee [ - S UG RTI0 NOTES:
106 | 20 |BLACK CAN SHIELD 0| e | oo 2| e | - T e P[N} VIRE ‘hERM]NAL :
- 502 -
107 | 20 [ereen  can Lo X18-COIL PULL 0 I T 1> e INDICATES BRAIDED NYLON WEAVE =
Co J - PLUG STEA A
108 | 20 |veLLow  [can miGH 75601/75610 16-FCU Fob [X09-NTRL SFTY (INSTEAD OF PLASTIC SPLIT LODW =
PIN] WIRE [TERMINAL| 12010973 2> 101 SPLICES INTO 1011, 1012 & 1013
202 18 [ReD HYDRAULIC LEVEL/TEMP SWITCH 86| e | awm 98993-1319 (P wive Trervma] 3 102A SPLICES INTO 1021 & 1022 el
203| 18 [BLUE COLD START AID ACTIVE X18-LT POVER PIN WIRE  TERMINAL Al s [z 4106, 107, 108 ARE TVISTED/SHIELDED PAIR '|_|ln
—ezi/7sen - B | S04 [tereasee FROM X16 THROUGH-OUT ALL CONNECTIONS. L) =
204 | 18 |ODRANGE | SEAT OPS SWITCH - CAN MESSAGE Al | 108 98913-1029 -.-l‘-‘,]
PIN] WIRE [TERMINAL| U —
207| 18 |VIDLET |FUEL LEVEL SENDER 87] 72 | s Bl | 107 98913-1029 /AN CHANGED WAYTEK RELAY #75601 TO HELLA $H41410081 PER HARNESS SUPPLIER - 8/05/10 BIM
o | 6 Torovn conLiG FAN RELAY PULL SIGwL B2 | s05 98913-1029 CHANGED X19 AUX. POWER CONNECTOR FROM 15300003 TO 12040977 PER CUSTOMER - 4/12/10 BDM
! - ° i e 203 98913-1029 A CHANGES FROM INITIAL TIMBERLINE PROTOTYPE TEST FIT, ADDED #204 & CORRECTED X16 P/N - 3/08/10 BDM ?i
2l2 | 16 |YELLOW  |LIGHT POWER RELAY PULL SIGNAL %7’3 " = :1’ " - /A\ CORRECTED SEVERAL TERMS/CONN, WIRE SIZES & ADDED #203 - 2/15/10 BDM “
[ 6 98913-102
02| 12 [reD AUXILIARY POER SUPPLY . v e /A INITIAL RELEASE FROM HOUSTON STREET - 7/22/08 i —
L1 102.1 98915-1019 TITLE A <
S0 | 14 |RED SVITCHED LIGHT POVER SUPPLY ~ — — N or t h S t ar N TOLERANCE ON DIMENSIONS
- 2| 1011 98915-1019 HARNESS, UNLESS OTHERWISE NOTED
504 | 16 |WHITE  |NEUTRAL SAFETY-SWITCHED START SIGNAL 31 o Sse1e101 P ower CO‘ CHERRINGTON, DEERE
505 | 20 |RED SEAT OPS-SWITCHED ECU POWER SUPPLY 4| 1021 | sssiooiois e 1A (519 9646100 FCU ENGINE FRACTIONS +1/32
- . T e SRR nkeny, -
02 | 14 |RED RELAYED COOLING FAN POVER Vi 102 589151019 [ — TRAWING . -
. P . - . I . _ CONFIDENTIALITY NOTICE: DECIMALS
602A| 14 |RED FUSED COOLING FAN POVER, 404 M2 | 1011 98915-1019 | USE 98993-1301 COVER AND PLUG ALL RIGHTS TO MANUFACTURE, COPY, REPRODUCE, OR 5-0038
7 A \ ; UNUSED TERMINALS w/98575-1010 DISPERSE THIS IRAWING OR THE INFORMATION CONTAINED GRAWN TOATE 5EV
702 | 14 [RED RELAYED LIGHT POVER M4 | 1021 915-1019 | g 98575-1023 PLUGS HEREIN ARE RESERVED UNLESS OTHERWISE SPECIFIED IN v o ) ANGLES e
7028| 14 |RED FUSED LIGHT POVER, 404 VRITING BY NORTHSTAR POVER £0 MT |07/22/08] E ’ B




HYDRAULIC RETURN/COOLER CIRCUIT

00116
HYD TANK ASM

AA.
AB.
AC.

50HBC231

P2STIN _ _H_
INCTION 7 fF
MANFOLD TR
4 18 _ i' W
(8) St Rl
J 05148
| L PTIm VALVE BANK
. 7 || | HYDOL
COOLER

71.P117310 HYD COOLING FAN

12MJ-10MB, Hose P286052, 12MJ-10MB90
16MJ-16MB90, Hose P288045, 16MJ-16MB90
16MJ-16MB90, Hose P287039, 16MJ-16MB90

e
29 " Cherrington



HOPPER LIFT CIRCUIT

T
W4 (
il
N @)
‘ o0& 6 4 2 LI‘I
TOR ouT
M
is 5 3 %
\ (1)
)

ALY
; el

RIGHT CYLNDER

Ef.'ﬁ 15

[EFTCYUNDRR

BA. 6MJ-8MB .115R, 6MJ-6FJX-6MJ, Hose P283059, 6MJ-6MB90

BB. 6MJ-8MB, 6MJ-6FJX-6MJ, Hose P283059, 6MJ-6MB90

BC.  Hose P283197, 6MJ-6MB90
BD. Hose P283197, 6MJ-6MB90

" Ehnﬁﬁhtnn

50HBC231



HOPPER ROLLOVER CIRCUIT

g {a 6 4 2 | l"lﬂf*ME‘
T

e K 5% /
: PR

YN HOPRER
OUNDER

CA.  GP-8MJ-8MB-4FP, Hose P283811, 6MJ-6MB90
CB. 6MJ-8MB .035R, Hose P283112, 6MJ-6MB90

50HBC231 31 ’ I:h rrington



DIGGER/GROOMER CIRCUIT

gkl
DIGGER
(YUNDER

DA.
DB.
DC.
DD.
DE.

%
(08)

i
W EBNK

0 &

TCP

Pl
CROIER

6MJ-8MB, 6MJ-6FJX-6MJ, Hose P283124, 6MJ-6MB90
6MJ-8MB .065R, 6MJ-6FJX-6MJ, Hose P283124, 6MJ-6MB90
4MJ-4MB90, Hose P282126

4MJ-4MP90, Hose P282024

4MJ-4MB90, Hose P282150, 4MJ-4MP90

' I
’ I:h rrington 32 50HBC231



CONVEYOR/OSCILLATOR CIRCUIT

e’y

) 50 b
CONY
MR .
JEL (B) o
= 0l | \&)
F | P
CONY
4 GONTROL 7
@
ToP T '65 SE ouT plt U
e e o I " BTN
LR WAT 5 NTon
0514 0 ANFOLD
VALVE BA = i HOTOR ) D
S T b
e e —— FORT

EA.  8MJ-8MB, Hose P284024, 8MJ-12MB45

EB. 8MJ-12MB90, Hose P284902, 8MJ-10MB45

EC. 8MJ-10MB45, Hose P284196, 8MJ-8MJ-8FJX, 8MJ-12MB
ED. 8MJ-12MB90, Hose P284025

EE. 8MJ-12MB90, Hose P284065, 8MJ-10MB90

EF. 8MJ-10MB90, Hose P284081, 8MJ-8MB

EG. 8MJ-12MB90, Hose P284095, 8MJ-10MB90

‘*?.E":ﬁ‘b{:
50HBC231 33 " I:hﬂﬂlgil"ll'lﬂtﬂl'l



HYDROSTATIC DRIVE CIRCUIT

24 25 ERNT
| \ il
il I O WL PO
LEFT HHL o By
B
B
L —f | (188
7 B . ~ 0¥
I L
AT ®
)
I O
. P
® @ RS D B
A T 3|
\ e | ) RSSO
NOTOR )
o ¥ -
o = |
?\ E‘L-j I S
Fcr = o ) 1083
b #) J (6) M)
1 © 18
FA. Hose P284108, 8MJ-8FJX90, 8MJ-12MB
FB. Hose P284108, 8MJ-8FJX90, 8MJ-12MB
FC. Hose P284446, 8MJ-12MB
FD. Hose P284446, 8MJ-12MB
FE. Hose P284496, 8MJ-12MB
FF. Hose P284496, 8MJ-12MB
FG. 8MJ-12MB Hose P284031
FH. Hose P288038, 16MJ-16MB
FI. 10MB-10MJ-10MJ,10FJ-4MJ, Hose P282400, 4AMJ-6MB
FJ. P284048
FK. P284048, 10MJ-10MB
" I:hﬂl‘l'll'lﬂ'll]l'l 34 50HBC231



POWER STEERING CIRCUIT

24
500126 LB,
HYD TANK ASM ag " HELAC STEER ACTUATCR
T ) (5143 T LR AR
| VAL VEBAK e
] 2 0 B B 4 2
2 L) TOP jolefeo]e]|ow I,f NTRERRT
i [ @] 1M ,J
. 9 7 5 3 & &)
.-T ._‘E‘i.'_‘__' |: (EH
T wow  PEO
P555120 I:"I:‘.I - i P352205
B o JUNCTION
GEAR PUP (&) i — .' OYER STEERNTR
. . ‘-..Il_/' i y HI!;IELL*H.D S ki = 3
= A i N
—® L)
4 i ™ f
LY ./:|\ .--"".I
@ T/
'l"‘-\_-"ll [
o -
'll\:l_:
GA. 24FJ-20MJ, Hose P289026, 20MJ-16MB
GB. 6MJ-8MB90, Hose P283923, 6MJ-8MB
GC. 12MJ-10MB45, Hose P286075, 12MJ-10MB
GD. 4MJ-4MB, Hose P282118, 4MJ-4MB90
GE. 6MJ-8MB, Hose P283110, 6MJ-6MB90
GF. 6MJ-8MB, Hose P283084, 6MJ-6FJX90, 6MJ-4MB
GG. 6MJ-8MB, Hose P283084, 6MJ-6FJX90, 6MJ-4MB
50HBC231 35 ’ I:hﬂ rrington


Ikola_J
Rectangle

Ikola_J
Text Box
P555120

Ikola_J
Rectangle

Ikola_J
Text Box
P352205


WHEEL MOTOR CASE DRAIN CIRCUIT

— PRI — ¥ g
“ i EEF_!YEL HYD TANK ASM #Y w;{
0 " st
WHEEL NTR
 Smm— (&) POCLAIN
P @
T .
W | 08
MR

HA.  4MJ-8MB, 4MJ-4FJX-4MJ, Hose P282994, 6MB-4MJ-4MJ, 8MP-6FB
HB. 4MJ-8MB, 4MJ-4FJX90,Hose P282062
HC.  4MJ-8MB, Hose P282445, 4MJ-4FJ90

’ I:h rrington 36 50HBC231



	01  GENERAL ASSEMBLY
	02  ENGINE, PUMPS & RADIATOR ASSEMBLY
	ENGINE SERVICE
	REAR VIEW


	03  PROPEL & AUXILIARY GEAR PUMP COUPLING ASSEMBLY
	04  AIR CLEANER ASSEMBLY
	05  FUEL SYSTEM ASSEMBLY
	06  PROPEL LINKAGE ASSEMBLY
	07  RIGHT WHEEL & DRIVE MOTOR ASSEMBLY
	08  LEFT WHEEL & DRIVE MOTOR ASSEMBLY
	09  FRONT WHEEL & DRIVE MOTOR ASSEMBLY
	10  SCREEN FRAME ASSEMBLY
	11  OSCILLATOR SHAFT ASSEMBLY
	12  CONVEYOR CHAIN & FLIGHT ASSEMBLY
	13  FRONT CONVEYOR SUPPORT ASSEMBLY
	14  FRONT & REAR CONVEYOR SHAFT ASSEMBLY
	15  CONVEYOR DRIVE ASSEMBLY
	16  POWER STEERING ASSEMBLY
	18  OPERATOR CONTROLS & DISPLAY ASSEMBLY
	19  HYDRAULIC TANK ASSEMBLY
	HYDRAULIC FILTER HOUSING
	20  HOPPER & BOOM ASSEMBLY
	21  EMERGENCY TOW JACK
	22  GROOMER ASSEMBLY
	23  ELECTRICAL DIAGRAM
	24  HYDRAULIC ASSEMBLY
	HOPPER LIFT
	HOPPER ROLLOVER
	DEPTH & GROOMER
	CONVEYOR & OSCILLATOR
	PROPEL
	POWER STEERING
	WHEEL MOTOR CASE DRAIN




